

Level One Heart Attack Orders

Orders preceded with a must be checked to be initiated. Draw a line through unwanted orders. All other orders will be initiated

Date/Time	Physician Order 49			
	ALLERGIES _____ HT _____ ft/in WT _____ lbs. Admit to: CCU 1. Initiate Level One Heart Attack Protocol 2. Call dispatch at 643-8711 to group page “ Level One Heart Attack – Mercy ED ” LABORATORY: 3. ED Cardiac Screen Panel (includes EKG and portable chest X-ray). 4. Prottime/ INR if patient is on Coumadin or no history is available 5. Serum HCG for females age 12-50 TECHNICAL SERVICES: 6. Oxygen 2-4 L per nasal cannula. NURSING: 7. Cardiac monitor. 8. Obtain “Consent for Cardiac Catheterization, Coronary Angiography/Coronary Intervention Procedures” PHARMACY: IV Therapy: 9. Establish 2 IV sites with 4 way stopcock and extension, 0.9% NaCl 1000 mL bag TKO. Medications: Intake RN to assess meds given pre-MMC-DM and indicate plan to complete medication therapy.			
	LEVEL ONE HEART ATTACK MEDICATIONS: Intake RN to fill out:			
	MAXIMUM dose of medications to be given prior to Cath procedure per: LEVEL ONE HEART ATTACK Protocol.	Given Pre-MMC-DM	Time Given	Give MMC-DM
10.	Aspirin 81 mg chewable tablets, have patient chew a total of four tablets (324 mg) PO x 1 dose.	_____mg	_____	_____mg
11.	Plavix (clopidogrel) 600 mg PO x one dose, unless patient is on current Plavix therapy, then: <ul style="list-style-type: none"> • If patient has taken Plavix 75 mg daily for greater than or equal to 7 days (including day of cath) DO NOT GIVE. • If patient has not yet taken Plavix day of cath, give 75 mg PO x 1 dose. 	_____mg	_____	_____mg
12.	Heparin Loading Dose: USE LOW DOSE FLOW CHART FOR DOSING: 60 units/kg IV push, maximum load = 4,000 units , if patient on Coumadin or ANY Heparin or Low Molecular Weight Heparin, i.e., (Lovenox or Fragmin), then DO NOT GIVE bolus . Contact Physician. Pre-Hospital Anticoagulant: _____	_____units or _____mg	_____	_____units or _____mL
13.	Heparin Infusion: USE LOW DOSE FLOW CHART FOR DOSING: 12 units/kg/hour (Heparin premix: 25,000 units in 250 mL 0.45% sodium chloride =100 units /mL), on infusion pump, maximum dose 1000 units/ hour (10 mL/hour) .			_____mL/hour
14.	Lopressor (metoprolol) 5 mg IVP every 5 minutes x 3 doses for a total dose of 15 mg. Recheck BP and HR between doses. Hold for systolic BP less than 90 mmHg or a HR less than 60 beats per minute.	<ul style="list-style-type: none"> • 1st dose _____ • 2nd dose _____ • 3rd dose _____ 	_____ _____ _____	Give: _____ number of doses
	15. Nitroglycerin 0.4 mg sublingual every 5 minutes x 3 doses PRN chest pain. 16. Morphine Sulfate 1 to 3 mg IVP every 5 minutes PRN for chest pain not controlled by Nitroglycerin SL. Titrate dose to control pain, not to exceed 10 mg. 17. Ativan (lorazepam) 1 mg IVP for anxiety. May repeat every 15 minutes x 1 dose. 18. Moderate Sedation: Initiate Moderate Sedation Management Protocol on arrival to Cath Lab. <ul style="list-style-type: none"> • Versed (midazolam) 1-2 mg IVP PRN every 2 minutes until desired sedation achieved. 			
	_____ Physician Signature	_____ Date/Time		

PO-1093-49-W-3 Rev. 11-21-08

